Multi-Press Combo
Exploded View Diagram

QO AH @W%\H o,
AN

\\'Taran \\v;

Q=
-

e AR
VAR N

s /A A

A9 //




Hardware List

(TN (TN (TN /TN /TN /TN

[#50] M10*180 1PC
[#46]1 M12*95 4PCS [#581 M8*15 10PCS
[#74] M12*75 2PCS
[#55] M10*50 5PCS
L#TI9 T M10772 8PCS [#701 M10*25 11PCS
[#72] M10*95 4PCS -
[#51] M10*90 2PCS
[#52] M10*75 4PCS [ #67 ] @11*A338 *2 1PC
10 20 30 40 50 60 70 80 90 e 110 120 130 140 150
MiIIingeters
12 12 12 12 12 12
14 34 14 34 14 34 14 34 14 34 14 34
1 |||‘||||||| |||||||‘||||||| |||||||‘||||||| |||||||‘||||||| |||||||‘||||||| |||||||‘|||||||
Inches




Hardware List

—

— [#53 ] M10*72 2PCS [ #35] M4*20 2PCS

[#54 ] M10*70 2PCS

[#57 ] 916 10PCS

© |

[#68 ] @11*A@30 *2 1PC [ #56 ] 6.6"18 2PCS
[#66 ] M6*15 12PCS

"R N
H(©O)

\
[#49] M10 26PCS [#44 ] M8*8 6PC

[#45] @13*@24*1.5 12PCS | #48] @11"820*1.5 57PCS

100
10 20 30 40 50 60 70 80 90 110 120 130 140 150
X MiIIingeters
12 12 12 12 12 12
14 ‘ 34 14 ‘ 34 14 ‘ 34 14 ‘ 34 14 ‘ 3/4 14 ‘ 34
Ay ||||||| ||||||| ||||||| ||||||| ||||||| ||||||| ||||||| ||||||| ||||||| ||||||| |||||||
Inches

4



Item No. Description

© 00 NO OB WN -

Main Upright
Seat Frame
Support Base
Above Cross Brace
Press Arm Support
Cross Brace
Press Arm

Cam

Foot Frame

Back Pad Bracket
Back Pad Support
Seat Pad Support
Pulley Bracket
Back Pad

Seat Pad

Short Shaft

Long Shaft

Long Pop Pin
Adjustment Plate
Short Guide Rod
Guide Block

Seat Adjustment Plate

Weight Shroud
Cam Bracket
Rubble
Weight Stack
Weight plate
Weight Pin
Pull rope

Cap ring 932
Long Cable
Short Cable
Foot Pad
Pulley 4.5"
Philip Bolt M4*20
Nylon Washer
Plug 25*50
Plug 50*50
Plug 50*70
Cap ¢32

Parts List

QTY Item No. Description

1

N D a2 aa a N2 aaaa N aaaa N2 aaidN-"r aaa

-
©

WNW-_2DNDNDNOPR 222 W=

41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79

Long FOAM

Short FOAM

Upper Shroud

Plat Screw M8+8
Washerp13*924*1.5
Allen bolt M12*95
Nylon Locknut M12
Washerg11*920*1.5
Nylon Locknut M10
Bolt M10*180

Allen bolt M10*90
Allen bolt M10*95
Bolt M10*72

Allen bolt M10*70
Allen bolt M10*50
Washer ¢6.6*¢18%1.6
Washer ¢9*¢22*1.6
Allen Bolt M8*15
Flathead Socket Cap Screw M10*12
Guide Rod

Bronze Bushing
Pollow Block Bearing
Linear Bearing

Allen Bolt M6*75
Pop Pin

Philip Bolt M6*15
Washer ¢11*¢38*2
Washer ¢11*¢30*2
Grease

Allen bolt M10*25
Stopper

Allen bolts M10*95
Top Plate

Allen bolts M12*75
Allen Wrench S=4
Allen Wrench S=6
Bottle hollder 170*165.5*115
Phillips head screw M6*15
Allen bolts M10*72

N aaPNDNBRRN-

-
o o

= NDNDNDNONDDN

—_— —
AA—\AN

0Ol = A A N = AW




